



R.A.K. CERAMICS



LABORATORY TEST REPORT

REPORT OF TEST ON: Slip resistance of surface of ceramic tiles
DATE OF TESTING: 5th February 2004

REFERENCE: GPD-UP SERIES
TYPE OF PRODUCT: UNPOLISHED PORCELAIN TILES
NATURE OF SURFACE: UNGLAZED

TEST INSTRUMENT: Dynamic Coefficient of Friction Tester
 TORTUS MKII by SEVERN SCIENCE Ltd., UK
 Serial No: 191

TEST RESULT:

The average coefficient of friction in dry condition is 0.82 μ .
 The average coefficient of friction in wet condition is 0.52 μ .

CLASSIFICATION OF RESULT:

(Dry or Wet surface condition)

$\mu > 0.4$	Satisfactory
$> 0.2 \mu < 0.4$	Marginal
$\mu < 0.2$	Dangerous

For R.A.K. Ceramics:


 RUEL PEREZ
 Quality Assurance Manager